S_ | M t A Part Code Part Name Qty
cs 1000185 LP SOCK HD CAP M4X10 4 PRIVATE OFFICE/DESKING PRIVATE OFFICE/DESKING [Assembly Instructions Single Monitor Arm - Continues from page 2)
CP SOCKET HD CAP SCREW M8X35 1
AA 1000091 FLAT HD SOCK CAP M6X15 4
OPTION 1 OPTION 2 OPTION 3
CLAMP MOUNT OPTION THROUGH HOLE MOUNT OPTION GROMMET MOUNT OPTION
AU 1003165 FLAT HD SOCK CAP M6X25 4
STEP 1 ALL OPTIONS
INSTALL CLAMP DRILL @1/2" [13MM e | UG BASE INSTALL MONITOR ARM/VESA
UA 1002365 SOCKET HD CAP M12X60 1 2L P [AT | g“;;éké#ﬂv%w;%iggéﬁ ( ) INSTALL MONITOR ARM PLATE ONTO MONITOR ARM
DESIRED LOCATION MALLET AND PROTECT AND SLIDE LOCKCLIP TO
UB VESA PLATE 1 WITH A PIECE OF CARBOARD SECURE MONITOR uc
uc < ASSEMBLED ARM SINGLE 1 UF (UPPER 1/2) \\\3
O uD
ub i: CLAMP MOUNT BASE SINGLE 1 @1/2" [13MM] HOLE
= INSTALL MONITOR ARM
UF % CLAMP THR HO MNT BASE SG 1 INTO MONITOR BRACKET TOOL PACKAGE
2570 50MM CARBOARD & AND INSTALL SCREW AND CAP
UG ) MONITOR ARM BASE 1 TABLE THICKNESS — S
UF (LOWER 1/2) » P
UH @ ARM CAP ELBOW 1 -
ALL OPTIONS TABLE TOP
Ul FLAT WASHER 1 INSTALL VESA PLATE
UK 1000563 MONITOR ARM BRACKET 1 MONITOR
(NOT INCLUDED) INSTALL MONITOR ARM BRAKET PLATE
uL 1000564 MONITOR ARM BRACKET PLATE 1 UL WITH SCREWS TO BOTTOM OF
UB WORK SURFACE TO
SECURE MONITOR L OPTION 1
UM 1000723 COVER MONITOR 120 1 . ARM BRACKET UK CLAMP MOUNT OPTION
A — 1003037 HEX B WRENCH 3 MM 1 . - CS x4 a] OPTION 2
. UG Jl a THROUGH HOLE MOUNT
ZV s 1003038 HEX B WRENCH 4 MM 1 (SOCKET HD CAP
SCREW M12X60) OPTION 3
T s 1003267 HEX B WRENCH 6 MM 1 ﬂ GROMMET MOUNT
B
/R N— 1003269 HEX B WRENCH 10 MM 1 AA x 4
AU x 4
ZD = 1003468 HEX B WRENCH STRAIGHT 6 MM 1
YZ e 1003527 CLOSED END WRENCH 6 MM 1

For assistance, call (888] 471-1616, or www.youtube.com/user/ideskincl
1of5 2of 5 30of5



BENCHING [Assembly Instructions Single Monitor Arm)

OPTION 1
uc CLAMP MOUNT
uD
INSTALL
CLAMP
ALL OPTIONS ST UH
;\f YZ
MOUNT THE MONITOR ZD
ARMTOONE OF THE — — — — CP OPTION 2

BASE OPTIONS (FOR SCREENS ONLY)

SUPPORT BRACKET MOUNT OPTION

UG (BASE)

BENCHING MONITOR
ARM SUPPORT BRACKET

UG
(SOCKET HD CAP
SCREW M12X60)

OPTION 1
(FOR SCREENS OR TRAY COVERS)
CLAMP MOUNT OPTION

ub

USE TOP SET OF HOLES
FOR BENCHING MOUNTING

ALL OPTIONS

\ INSTALL MONITOR ARM/
~ 7 7 VESAPLATE ONTO
MONITOR ARM AND
SLIDE LOCK CLIP TO
SECURE MONITOR

uG
INSTALL

MONITOR ARM
BASE

4 of 5

BENCHING (Assembly Instructions Single Monitor Arm - Continues from page 4]

OPTION 3
3 WAY BENCHING MOUNT

MOUNT THE MONITOR
ARM TO ONE OF THE - — — -
BASE OPTIONS

(SOCKET HD CAP
SCREW M12X60)

3 WAY BENCHING TOPS

INSTALL MONITOR
ARM/VESA PLATE
ONTO MONITOR ARM
AND SLIDE LOCK
CLIP TO SECURE

50f5



